



1	904555	1	Grille
2	900648	1	Filter
3	901064	4	Screw, SHC Shoulder Screw
4	904557	2	Screw, SHC
6	904597	2	Wear Pad-Upper
8	904551	1	Cap, Cylinder Head
9	901119	1	Retaining Ring, Motor
10	901112	1	Motor Assembly
11	401356	1	Motor Sleeve
12	900785	1	Insulator
13	900714	1	Spark Plug Assembly
14	900596	1	SEMS Screw-Torx
15	900739	1	Circuit Board
16	904517	1	Fuel Barb
17	904546	1	Fuel Tube
18	902406	1	Fuel Block
19	904521	1	Pivot Arm
20	904504	1	Cylinder Head
21	900612	4	Seal Ring
22	900709	1	Fan Assembly
23	900700	1	Air Dam
24	904570	1	Combustion Chamber
25	900592	5	Screw 10-32 x 1/2" WCE
26	402629	1	Washer-Hardened
27	404002	3	Gromet/Shield
28	006057	2	Washer, WCE to Link
29	904526	1	Link-WCE Adjustment
30	904506	1	Work Contact Element, WCE
31	405140	6	Screw-Torx
32	904509	1	Upper Yoke
33	900707	2	Bumper/Yoke
34	904594	1	Spring
35	403099	1	Ring, Retaining
36	403098	1	Ring/Piston
37	904580	1	Piston/ Driver Blade Assembly
38	900680	1	Bumper
39	904503	1	Cylinder Sleeve
40	900616	1	O-Ring, exhaust
41	901089	1	Disk Filter
42	900665	1	Reed Plate
43	900664	1	Reed Valve
44	900668	1	Cover, Muffler
45	900609	1	Muffler
46	904523	1	O-Ring, Nose
47	904501	1	Nose
48	904539	1	Wear Guard-Lower
49	904576	4	Screw 1/4-20 x 5/8" SHC
50	402031	1	O-Ring, Feeder Body
51	904535	1	Claw/Feet
52	402486	1	Washer/Retainer
53	402488	1	Pin/Pivot-Feedclaw
54	402041	1	Spring/Torsion Coil
55	404012	1	Claw/Holdback
56	097748	1	Spring- Backup Pawl
57	404361	1	Roll Pin
58	904533	1	Piston-Feed Claw
59	904525	1	O-Ring/Feed Claw Piston
60	904524	1	Feed Piston Spring
61	904563	1	Terminated Magnet Assembly
62	904540	1	Bumper/Claw Piston
63	904534	1	Magnet Cover
64	901044	1	Soft Grip
65	904510	1	Spark Unit
66	900662	1	Wire Harness
67	900620	1	Front Channel
68	018712	2	Label/Logo
69	904507	1	Handle/Right
70	004618	2	Screw-Insert-Belt Hook
71	904558	1	Connector Bracket
72	904511	1	Molded Circuit Assembly
73	900726	1	Slide Switch Assembly
74	901082	1	Trigger Assembly
75	904532	1	Wire Clip
76	902230	1	Pin-Fuel Door
77	904550	1	Fuel Door
78	904544	1	Dosing Lever
79	904567	1	Spark Plug Wire Assembly
80	904562	1	Fan Motor Harness
81	902235	1	Clip-Fuel Door
82	904571	2	Pad- Battery
83	903003	1	Battery Contact/Right/Pos.
84	904527	1	Battery Interface Block
85	903004	1	Battery Contact/Left/Neg.
86	904572	2	Pad/Terminal
87	404702	6	Screw/ #6 -19 x 3/8"
88	904561	1	Wire Harness
89	901066	6	Screw/ #8-16 x 3/4"
90	900792	2	Shoulder Screw
91	904508	1	Handle/ Left
92	904541	1	Belt Hook
93	900508	1	Label, Warning
96	904519	1	Shield, Debris
97	092037	1	Nut, Door Screw
98	404014	1	Door
99	018710	1	Guide
100	404106	1	Screw-Door
101	904513	1	Cover Magazine
102	404092	2	Wear Shield
103	904518	2	Wear Pad, Magazine
104	004502	2	Screw, S.H.C.S 10-32 x 5/8
105	904553	1	Post, Center-Inner
106	403580	1	Ring, Retaining
107	403544	1	Nail Plate
108	403545	1	Dampener
109	904554	1	Post, Center Outer
110	500753	1	Spring, Post
111	501009	1	Roll Pin, Post
112	904559	1	Post Button
113	018711	1	Nameplate
114	900496	1	Warning Label
115	904515	1	Bracket, Magazine
116	900593	1	Screw, 10-24 x 5/8" SHS
117	904514	1	Magazine
118	401331	1	Hex Key, 5/32

- Apply grease to threads.
- ▲ Apply Loctite 277 (red)
- Denotes New Change